TABLE OF CONTENTS. Driver s Seat Belt Passenger s Seat Belt Wheelchair Restraints Button Track

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "TABLE OF CONTENTS. Driver s Seat Belt Passenger s Seat Belt Wheelchair Restraints Button Track"

Transcription

1 TABLE OF CONTENTS Driver s Seat Belt Passenger s Seat Belt Wheelchair Restraints Button Track Kinedyne A Series Restraints A/L Series Restraints Flanged Track Installation, Type L Pocket Installation & Hardware, Q'Straint Wheelchair Restraint Belts Page 9.1

2 Driver s Seat Belt *Vendor PBLCH301-3 Belt - Driver s Seat, 3 Point W/ 6" Extension Lap/Shoulder (Florida) PBLRSB2122T PBLR200 Belt - Driver s Seat, Black, Push Button Release, Single Emergency Locking Retractor 60" Tab, 8" Buckle W/ Sleeve Belt - Driver s Seat, Black, Push Button Release, Double Emergency Locking Retractors, 36" Tab, 36" Buckle F11795 Belt - Driver s Seat, ELR/ALR, W/ Shoulder Adjustable 73"/78" Headroom F11800 Belt - Driver s Seat, ELR/ALR, W/ Shoulder Adjustable 73"/78" Headroom Belt - Driver s Seat, ELR/ALR, W/ Shoulder Adjustable 73"/78" Headroom F11633 Belt - Driver's Seat ELR, W/ Shoulder Adjuster, 73"/78" Headroom F11794 Belt - Driver s Seat, ELR, W/ Shoulder Adjuster, 73"/78" Headroom Belt - Driver s Seat, ELR, W/ Shoulder Adjuster, 73"/78" Headroom F10023 Belt - Driver s Seat, ELR/ALR, Dual Retractor W/ Adjustable D Loop Static Seat 73"/78" Headroom F10045 Belt - Driver s Seat, ELR, Single Retractor W/ Adjustable D Loop Static Seat Retractor W/ Adjustable D Loop F10046 Belt - Driver s Seat, ELR, Single Retractor W/ Adjustable D Loop Static Seat, 73"/78" Headroom F10048 Belt - Driver s Seat, ELR, Single Retractor W/ Adjustable D Loop & Tether Static Seat 78" Headroom F10050 Belt - Driver s Seat, ELR/ALR, Dual Retractor, W/ Adjustable D Seat 78" Headroom F10241 Belt - Driver s Seat, ELR/ALR, Dual Retractor, W/ Adjustable D Loop, Static Seat, 73" Headroom F10242 Belt - Driver s Seat, ELR/ALR, Dual Retractor, W/ Adjustable D Loop, Static Seat, 78" Headroom F10426 Belt - Driver s Seat, ELR/ALR, Dual Retractor, W/ Adjustable D Loop, Suspension Seat, 73" Headroom F10427 Belt - Driver s Seat, ELR/ALR, Dual Retractor, W/ Adjustable D Loop, Suspension Seat, 73"/78" Headroom F10429 Belt - Driver s Seat, ELR/ALR, Dual Retractor, W/ Adjustable D Loop, Suspension Seat, 78" Headroom F10430 Belt - Driver s Seat, ELR/ALR, Dual Retractor, W/ Adjustable D Loop, Suspension Seat, 78" Headroom F10448 Belt - Driver s Seat, ELR/ALR, Dual Retractor, W/ Adjustable D Loop, Suspension Seat F10449 Belt - Driver s Seat, ELR/ALR, Dual Retractor, W/ Adjustable D Loop, Suspension Seat, 78" Headroom F10466 Belt - Driver s Seat, ELR, Single Retractor, W/ Adjustable D Loop, Suspension Seat, 73" Headroom F10467 Belt - Driver s Seat, ELR, Single Retractor, W/ Adjustable D Loop, Suspension Seat, 73"/78" Headroom F10486 Belt - Driver s Seat, ELR, Single Retractor, W/ Adjustable D Loop, Suspension Seat, 73" Headroom F10487 Belt - Driver s Seat, ELR, Single Retractor, W/ Adjustable D Loop, Suspension Seat, 78" Headroom F10488 Belt - Driver s Seat, ELR, Single Retractor, W/ Adjustable D Loop, Suspension Seat, 78" Headroom F10489 Belt - Driver s Seat, ELR, Single Retractor, W/ Adjustable D Loop, Suspension Seat, 78" Headroom F10666 Belt - Driver s Seat, ELR, Suspension Seat, Single Retractor, Black, 73" Headroom F10667 Belt - Driver s Seat, ELR, Single Retractor, W/ Adjustable D Loop, Suspension Seat 78" Headroom F10044 Belt - Driver s Seat, ALR/ELR, W/ Adjustable D Loop LR600D Belt - Driver s Seat Assembly, Dual Automatic Locking Retractors Belt-Driver's Seat, ACALR, Lap Belt *Refer to the number on the original seat belt to determine which replacement belt is needed. Page 9.2

3 Driver s Seat Belt Extension Belt - Driver s Seat, 6" Extension for 3-Point Belt Extender-Belt, Driver's Seat, 78 HR Tether Belt-Tether, Adjustable Length, Loop Style, Black Tether D-Loop Belt - Tether, 28" - 32" Adjustable Length, Loop Style, Black, Suspension Seat (Pair) Belt - Tether, 16" - 20" Adjustable Length, Loop Style, Black, Suspension Seat (Pair) Pad - Assembly, D Loop Support Bracket Pad - Assembly, D Loop Support Bracket Page 9.3

4 Passenger s Seat Belt Push Button Release, Flat End Fitting, No Retractor Color Tab Buckle Vendor Maroon 45" 20" Tan 45" 23" Black 45" 23" Maroon 47" 13" Tan 47" 13" Black 47" 13" Black 47" 13" Amsafe Tan 47" 13" Amsafe Maroon 47" 13" Amsafe Black 49" 19" Tan 49" 19" Maroon 49" 18" Black 49" 19" Amsafe Tan 49" 19" Amsafe Maroon 49" 19" Amsafe Page 9.4

5 Passenger s Seat Belt Push Button Release, Flat End Fitting, Retractor Color Tab Buckle Maroon 50" 13" Tan 50" 13" Black 50" 13" Push Button Release, Loop On, Retractor Color Tab Buckle Black 51" 30" Black 33" 33" Push Button Release, Boot W/ Retractor Color Tab Buckle Black 28" 60" Page 9.5

6 Passenger s Seat Belt Jam Resistant, Slide Buckle W/12" Cable Color Tab Buckle Black 60" 12" Tan 60" 12" Maroon 60" 12" Black 60.33" 13.25" Tan 60.33" 13.25" Maroon 60.33" 13.25" Push Button Release, W/ Retractor Color Tab Buckle (A) Black 57" 21" Maroon 57" 20" Tan 57" 22" Page 9.6

7 Passenger s Seat Belt Push Button Release, Flat End Fitting W/ Retractor Color Tab Buckle (Length) Maroon 50" 14" Tan 50" 14" Black 50" 14" Black 50" 17" Color Tab (A) Buckle (B) Location Vendor No Maroon 47" 13" Davenport ABLP Tan 47" 13" Davenport ABLP Black 47" 13" Davenport ABLP Black 49" 19" Pass. Wall ABLP Tan 49" 19" Pass. Isle ABLP Maroon 49" 19" Pass. Center ABLP Page 9.7

8 Passenger s Seat Belt Push Button Release, Flat End Fitting, No Retractor Color Tab (A) Buckle (B) Location Black 61" 9 1/2" Pass. Seat - Wall Side Tan 61" 9 1/2" Pass. Seat - Aisle Side Maroon 61" 9 1/2" Pass. Seat - Center Seat Black 61" 11" Pass. Seat - Wall Side Maroon 61" 11" Pass. Seat - Center Seat Tan 61" 11" Pass. Seat - Aisle Side Black 59" 4" Davenport Seat - Wall Side Maroon 59" 4" Davenport Seat - Center Seat Tan 59" 4" Davenport Seat - Aisle Side Black 61" 11" Pass. Seat - Wall Side Maroon 61" 11" Pass. Seat - Aisle Side Tan 61" 11" Pass. Seat - Center Seat Black 59" 4" Davenport Seat - Wall Side Maroon 59" 4" Davenport Seat - Center Seat Tan 59" 4" Davenport Seat - Aisle Side Black 61" 9 1/2" Pass. Seat - Wall Side Maroon 61" 9 1/2" Pass. Seat - Center Seat Tan 61" 9 1/2" Pass. Seat - Aisle Side Page 9.8

9 Wheelchair Restraints Track - Extruded Aluminum, Button 10" Length, Black Epoxy Finish Screw - Drill, 1/4" - 20 x 1 3/8" Screw - Drill, 1/4" - 20 x Track - Extruded Aluminum, Button Series L, 100" Length, Natural Finish Track - Extruded Aluminum, Button Series L, 100" Length, Black Finish Track - Extruded Aluminum, Button Series L, 50" Length, Black Finish Nut - Kep, Hex 1/4" Screw - Cap, 1/4" - 20 x 3 1/2" Screw - Cap, 1/4" - 20 x 1" Screw - Cap, 1/4" - 20 x 1 1/4" Screw - Cap, 1/4" - 20 x 1 1/2" Page 9.9

10 Wheelchair Restraints Track - Wheelchair Tie Down Trim - Recessed Track, Wheelchair Tie Down, 120" Long Track - Wheelchair Tie Down, Vertical Series A, 120" Long Page 9.10

11 Button Track Item No Track - Extruded Aluminum Button, Overhead, 10" Length Rivet, 1/4", Avdel Hemlock Trim - Galvalume Plate - Backing, 12 Gauge x 2" x 2" Washer-Flat, 1/4 ID W/ 1 1/4 OD, Plain, Circular Reinforcement, Aluminum L Button Track, 12ga. 2" X 6" Cover - Dust Screws - Tapping, #10 x 5/8", Quadrix Truss Head Screw-Tapping, No. 10 X 5/8, Truss Head, Quadrex 2/2, Type AB, Zinc Plated Screw - Cap, 1/4" - 20 x 1 1/4", Grade Screw - Cap, 1/4" - 20 x 3 1/2" Screw - Cap, 1/4" - 20 x 1" Screw - Cap, 1/4" - 20 x 1 1/2" Nut - Lock, 1/4" - 20, Grade Track - Extruded Aluminum Button, 100" Length Track - Extruded Aluminum Button, 50" Length Plywood - Fill Strip, Luan, 1/4" Nominal x 1 3/8" x 96" Shim, Rubber - Alum. Floor Track, 1/8" X 1 1/4" X 37" Fitting - Seat, Track Page 9.11

12 Kinedyne A Series Restraint Page 9.12

13 Kinedyne A Series Restraint Item No Track - Kinedyne Series A-FE702-01, 10' Long, 5" Wide Bolt - Hex Head, 1/4" - 20 x 1 3/4" (W/Plywood Option Only) Bolt - Hex, 1/4" - 20 x 1" Bolt - Hex, 1/4" - 20 x 3/1/2" Plate - Backing, 12 Gauge x 2" x 2" Washer - 2 x 6 Minn. State Required x 12 Gauge Washer - Flat, 1/4" Inner Diameter x 1 1/4" Outer Diameter Screw - Tapping, No. 10 x 5/8" Nut - Lock, Zinc dep 1/4" Track - Vertical, Kinedyne, 10' Long End - Cap, Kinedyne A-Series Screw - Cap, 1/4" - 20 x 1 1/2", Grade 5, Hex Bolt - Hex Head, Grade 5, Zinc, 1/4" - 20 x 4" Plate - Backing, Kinedyne Series A/E Track 68" Length Plate - Backing, Kinedyne Series A/E Track 30" Length Plate - Backing, Kinedyne Series A/E Track 50" Length Screw - Cap, 1/4" - 20 x 3", Grade 5, Hex Page 9.13

14 A/L Series Restraints Page 9.14

15 A/L Series Restraints Item No Track - Kinedyne Series Screw - Cap, Hex, 1/4" - 20 x 1 3/4", W/ Plywood Washer - Flat, 1/4" Screw - Cap, Hex, Grade 5, 1/4" - 20 x 1 1/2" Nut - Lock, 1/4" Screw - Cap, Hex, Grade 5, 1/4" - 20 x 3 1/2" Screw - Tapping, No. 10 x 5/8" Track - End Cap, Kinedyne A-Series Bolt - Hex, 1/4" - 20 x 4", W/ Plywood Option Only Plate - Backing, Kinedyne Series A/E Track Tubing, 1" x 2" x 11 Ga. x 27 1/4" Long Screw - Machine, Self Threading, 1/4" - 20 x 1 3/8" Track - Extruded Aluminum Button, L-Type, 10" Length Page 9.15

16 Flanged Track Installation, Type L (Button), Sure-Lok Item No Nut - Lock, 1/4" Washer - Flat, 1/4" Plate-Backing, Button Tracks, Tie Tech Wheel Chair Restraint System, 12ga. x 2" x 2" Washer, Flat - 5/16 I.D. x 1 1/2 O.D. Clipped Circular, Hardened Steel Shim, Rubber - Aluminum Floor Track, 1/8" x 1 1/4" x 37" Shim, Rubber, Aluminum Track, 5/8" Plywood Floor 50.0 x 1.25 x Screw-Cap, 1/4-20 x 1" Socket Flat Head., Min. Hd. Dia., Alloy Steel, Black Poly Screw-Cap, 1/4-20 x 1 1/4" Socket Flat Head., Min. Hd. Dia., Alloy Steel, Black Poly Screw-Cap, 1/4-20 x 3 1/2" Socket Flat Head., Min. Hd. Dia., Alloy Steel, Black Poly Track Flanged Extruded Alum. Heavy Duty Series L, 8" Length, W/ 4 Countersunk Holes Track, Flanged, Extruded Aluminum Button Series L, 50" Length, Black Finish Track, Flanged, Extruded Aluminum Button Series L, 100" Length, Natural Finish Bolt-Hex Head 1/2-13 x 2 Zinc Grade Washer-Flat, 1/2" ID, 1 1/16 OD, (SAE) Belt Reinforcement, Tether, Air Suspension Driver Seat Locknut - 1/2-13 Prevailing Torque, Hex, Grade 8 Plated Page 9.16

17 Pocket Installation & Hardware, Q'Straint Deluxe Wheelchair & Occupant Retractable System For Aluminum L Track, Retractable Shoulder/Lap Belt Page 9.17

18 Pocket Installation & Hardware, Q'Straint Wheelchair & Occupant Retractable System For Aluminum L Track, Regular Shoulder/Lap Belt Restraint Strap, Wheelchair System, Q'Straint Q'Straint Anchor, Shoulder Restraint - L Series Button Track Page 9.18

19 Wheelchair Restraint Belts Kinedyne Vendor No FE501 Straps - Wheelchair Tiedown Kit, Assembly Kit Contains Two Over Center Buckle Straps & Two Cam Buckle Straps W/ Heavy Duty Series A Fitting FE510 Straps - Wheelchair Tiedown Kit, Assembly Kit Contains Four Over Center Buckle Straps W/ Heavy Duty Series A Fitting Restraint System Kit, Seven Point Positive Lock, Wheel Chair Occupant Belts Restraint System Kit, Seven Point Positive Lock, Wheel Chair Occupant Belts Restraint System Kit, Seven Point Positive Lock, Wheel Chair Occupant Belts FE517-1 Restraint Kit, Sure-Lok FE517 Restraint - Wheelchair Tiedown, Over Center Buckle, Series L Fitting, Positive Lock FE Strap - Buckle, Wheelchair Securement, Over Center FE Restraint - Occupant, Wheelchair, Lap Portion FE Restraint - Occupant, Wheelchair, Lap Portion FE Restraint - Occupant, Wheelchair Lap Belt, Series L Track Fitting FE Restraint - Occupant, Wheelchair, Shoulder Harness FE Track - Extruded Aluminum Button, Series L, 100" Length, Natural Finish Q Straint Vendor Item No. No Belt, Q'Straint, Washington State Kit Q Q Q Q Q Q Q Kit - Three Point Occupant Restraint Left Hand Rear Belt Right Hand Rear Belt Left Hand Front Belt Right Hand Front Belt Lap Belt Shoulder Belt Stainless Steel Floor Plate Plastic Riser, Floor Plate Pouch Washer Rivet Tie Tech Wheelchair Restraint Roll Bar Type Floor Mount Crotch Button & Belt Right Side Wall Mount Left Side Wall Mount Backing Plate for Crotch Button Page 9.19

20 Page 9.20

Index. Metric Hex Head Fasteners. Metric Socket Head Fasteners. Metric Threaded Rod. Metric Nuts :Metric Hex Nuts :Metric Weld Nuts :Metric Shaft Nuts

Index. Metric Hex Head Fasteners. Metric Socket Head Fasteners. Metric Threaded Rod. Metric Nuts :Metric Hex Nuts :Metric Weld Nuts :Metric Shaft Nuts Index Section A Metric Hex Head Fasteners Section B Metric Socket Head Fasteners Section C Metric Threaded Rod Section D Section E Section F Metric Nuts :Metric Hex Nuts :Metric Weld Nuts :Metric Shaft

More information

TIE DOWNS CARGO CONTROL

TIE DOWNS CARGO CONTROL 138 620 Spicer St., Akron, OH 44311 800.824.1864 3415 S.W. 6th St., Ocala, FL 34474 800.682.8900 620 Spicer St., Akron, OH 44311 800.824.1864 3415 S.W. 6th St., Ocala, FL 34474 800.682.8900 139 140 620

More information

PROGRAM WORKSHEET. 2. What inspection criteria require replacement of the entire strap or belt assembly?

PROGRAM WORKSHEET. 2. What inspection criteria require replacement of the entire strap or belt assembly? Section One - Pre-Trip Assessment Doing It Right Training Program PROGRAM WORKSHEET 1. What equipment should be in each securement station? 2. What inspection criteria require replacement of the entire

More information

ILLUSTRATED PARTS LIST

ILLUSTRATED PARTS LIST TW400 WITH 390cc HONDA ENGINE 390cc 2 WHEEL DRIVE UTILITY VEHICLE ILLUSTRATED S LIST 390cc 2WD B O D Y D I A G R A M 390cc 2WD F R A M E D I A G R A M 390cc 2WD D R I V E T R A I N D I A G R A M DESCRIPTION

More information

DIMENSIONAL BOLTING CATALOG

DIMENSIONAL BOLTING CATALOG DIMENSIONAL BOLTING CATALOG DIMENSIONAL CATALOG Table of Contents Page Screws Round Head Screws 1-1 Various Head Styles Machine Scerws 1-2 to 1-23 Tapping Screws (Approx. Hole Sizes) 1-24 Thumb and Wing

More information

ARROW BOARD STAND ASSEMBLY INSTRUCTIONS

ARROW BOARD STAND ASSEMBLY INSTRUCTIONS ARROW BOARD STAND ASSEMBLY INSTRUCTIONS GENERAL The TTMA-100 can be outfitted with an optional stand for mounting of an arrow board to increase the conspicuity of the Trailer TMA as well as the shadow

More information

Blue - Sold as part of Assembly Kit 200 Maroon - Sold as part of Assembly Kit TT. Updated 10/ of 10

Blue - Sold as part of Assembly Kit 200 Maroon - Sold as part of Assembly Kit TT. Updated 10/ of 10 Blue - Sold as part of Assembly Kit 200 Maroon - Sold as part of Assembly Kit 340 04TT Updated 10/2011 1 of 10 Red - Sold as part of Assembly kit 215. Violet - Sold as part of 054116F, NOT sold separately.

More information

Section M POWER LIFTS

Section M POWER LIFTS Section M POWER LIFTS January 2003 1M Index 1. 53-520244-000 Poly V Idler Assembly 2. 53-520205-000 Mounting Bracket 3. 53-520212-000 Cable Assembly 4. 53-600149-000 Wire Harness Assembly 5. 53-860322-010

More information

FACTORY BELT SYSTEM with MESH SCREEN BARRIER INSTALLATION INSTRUCTIONS CHEVY TAHOE SUV SUVTH1510

FACTORY BELT SYSTEM with MESH SCREEN BARRIER INSTALLATION INSTRUCTIONS CHEVY TAHOE SUV SUVTH1510 FACTORY BELT SYSTEM with MESH SCREEN BARRIER INSTALLATION INSTRUCTIONS 2015+ CHEVY TAHOE SUV SUVTH1510 Important Notice: Read all instructions before starting the installation of the seat. Before drilling

More information

Hardware

Hardware Hardware www. E-Mail: orders@ 1-800-782-6342 8530 K Street Omaha, NE 68127 Phone: (402) 592-4988 Fax: (402) 592-9271 905 East Kansas Ave. Arkansas City, KS 67005 Phone: (620) 442-7526 Fax: (620) 442-7583

More information

13CD609G HP Lawn Tractor (2002) Page 1 of Inch Deck

13CD609G HP Lawn Tractor (2002) Page 1 of Inch Deck 13CD609G063 17.5HP Lawn Tractor (2002) Page 1 of 20 42 Inch Deck 13CD609G063 17.5HP Lawn Tractor (2002) Page 2 of 20 42 Inch Deck 1 16606 1 S Bracket: Retainer Hook 2 618-0565 1 S Spindle Assembly: Pulley

More information

FRONT BUMPER INSTALLATION INSTRUCTIONS 2007-2012 TOYOTA FJ CRUISER

FRONT BUMPER INSTALLATION INSTRUCTIONS 2007-2012 TOYOTA FJ CRUISER Aluminess Products Inc 9402 Wheatlands Ct. #A Santee, CA 92071 619-449-9930 FRONT BUMPER INSTALLATION INSTRUCTIONS 2007-2012 TOYOTA FJ CRUISER Please read before beginning Stainless steel hardware may

More information

INSTALLATION INSTRUCTIONS 67-72 CHEVY C-10 4-Link Rear End

INSTALLATION INSTRUCTIONS 67-72 CHEVY C-10 4-Link Rear End INSTALLATION INSTRUCTIONS 67-72 CHEVY C-10 4-Link Rear End Please read these instructions completely before starting your installation. Assemble suspension on vehicle before powder-coating to ensure proper

More information

Blue - Sold as part of Assembly Kit 200 Maroon - Sold as part of Assembly Kit TT. Updated 10/ of 10

Blue - Sold as part of Assembly Kit 200 Maroon - Sold as part of Assembly Kit TT. Updated 10/ of 10 051089 Blue - Sold as part of Assembly Kit 200 Maroon - Sold as part of Assembly Kit 340 05TT O Updated 10/2012 1 of 10 051105 359005 Red - Sold as part of Assembly kit 215. Violet - Sold as part of 054116F,

More information

Bolts & Hardware. Hardware & Fastening Solutions. Hex Head Cap Screws. Rod Coupling Nuts... Page 35. Slotted Castle Nuts...

Bolts & Hardware. Hardware & Fastening Solutions. Hex Head Cap Screws. Rod Coupling Nuts... Page 35. Slotted Castle Nuts... Machine Screw Hex Nuts Bolts & Hardware Hex Head Cap Screws Rod Coupling Nuts... Page 35 Coarse Thread... Pages 8-16 Economy Coupling Nuts... Page 35 Hex Head Cap Screws Slotted Castle Nuts... Page 36

More information

Section M POWER LIFTS

Section M POWER LIFTS Section M POWER LIFTS December 2009 1M Index 1. 53-520244-000 Poly V Idler Assembly 2. 53-520205-000 N.A. Mounting Bracket 3. 53-520212-000 Cable Assembly 4. 53-600149-000 Wire Harness Assembly 5. 53-860322-010

More information

Used as closure strip at edges of greenscreen panels. Recommended on panel edges adjacent

Used as closure strip at edges of greenscreen panels. Recommended on panel edges adjacent Our Accessory Items list will provide your project with the necessary edge trims, mounting and joining clips, straps, posts, and caps to match your specified finishes with maximum flexibility. ½" leg x

More information

INSTRUCTION S G-Comp Front Suspension: Chevy Nova Speedway Motors, Inc. 2015

INSTRUCTION S G-Comp Front Suspension: Chevy Nova Speedway Motors, Inc. 2015 INSTRUCTION S 350-100 G-Comp Front Suspension: 62-67 Chevy Nova Speedway Motors, Inc. 2015 Kit Contents: 91035700 G-Comp Bare Subframe 350101 G-Comp Support Tubes 91035702 G-Comp Front Subframe Hardware

More information

SUBJECT: Retrofitting an auxiliary battery (code E28) with isolation relay (code E36).

SUBJECT: Retrofitting an auxiliary battery (code E28) with isolation relay (code E36). Work AUXILIARY BATTERY WITH ISOLATION RELAY INSTALL p.l Work Instructions: SUBJECT: Retrofitting an auxiliary battery (code E28) with isolation relay (code E36). DESCRIPTION: This retrofit consists of

More information

ISPT1000/2000 SINGLE/DUAL BEZEL SWITCH ASSEMBLY INSTRUCTIONS. installs on the Following:

ISPT1000/2000 SINGLE/DUAL BEZEL SWITCH ASSEMBLY INSTRUCTIONS. installs on the Following: Copyright 1996 Marine Acquisition (US) INC. SeaStar Solutions 1 Sierra Place Litchfield, IL 62056 USA www.seastarsolutions.com PT1000/2000 SINGLE/DUAL BEZEL SWITCH ASSEMBLY INSTRUCTIONS INSTALLER: THESE

More information

Grant Sliding Door Sets for Single, Pocket and Bi-parting Doors

Grant Sliding Door Sets for Single, Pocket and Bi-parting Doors Grant Sliding Door Sets for Single, Pocket and Bi-parting Doors Single Door Set Top Line Grant 6023 up to 50 lbs/door (23 kg/door) for door thickness w (19 mm) minimum, side mount, adjustable Top Line

More information

FUTURE MOBILITY HEALTHCARE APPRECIATES YOUR BUSINESS. OUR CUSTOMER SERVICE REPRESENTATIVES CAN BE CONTACTED AT: TO PLACE ORDERS: (905) 671-1661

FUTURE MOBILITY HEALTHCARE APPRECIATES YOUR BUSINESS. OUR CUSTOMER SERVICE REPRESENTATIVES CAN BE CONTACTED AT: TO PLACE ORDERS: (905) 671-1661 PARTS MANUAL FUTURE MOBILITY HEALTHCARE APPRECIATES YOUR BUSINESS. OUR CUSTOMER SERVICE REPRESENTATIVES CAN BE CONTACTED AT: TO PLACE ORDERS: (905) 671-1661 FOR YOUR CONVENIENCE YOU MAY ALSO PLACE ORDERS

More information

FEET, WHEELS, FLOOR FASTENINGS, SUPPORTS

FEET, WHEELS, FLOOR FASTENINGS, SUPPORTS SYSTEM COMPONENTS FEET, WHEELS, FLOOR FASTENINGS, SUPPORTS s t r oppu S, s gn i n e t s af r oo l F, s l eehw, t e ef FEET, WHEELS, FLOOR FASTENINGS, SUPPORTS 136 MINITEC PROFILE SYSTEM BASE AND TRANSPORT

More information

Table of Contents. Bolts

Table of Contents. Bolts Letter of Compliance TECH1 Cap Screw and Bolt Specifications TECH6 Terms and Conditions TECH2 Nut Specifications TECH11 Packaging TECH3 Washer Specifications TECH21 Grade Descriptions TECH4 Screw Head

More information

Installation Instructions for Barricade Roof Rack (07-14 Wrangler JK 2-Door

Installation Instructions for Barricade Roof Rack (07-14 Wrangler JK 2-Door Installation Instructions for Barricade Roof Rack (07-14 Wrangler JK 2-Door PARTS LIST: 1 Driver Front Leg (A) 6 Peel & Stick Foam Gaskets for Front Legs and Short Rear Mounting Brackets 1 Passenger Front

More information

INSTALLATION INSTRUCTIONS ELEVATION REAR BUMPER RAM

INSTALLATION INSTRUCTIONS ELEVATION REAR BUMPER RAM INSTALLATION INSTRUCTIONS PARTS LIST: 1 Elevation Bumper Assembly 4 8mm x 40mm Hex Bolts 1 Universal License Plate Light 4 8mm x 28mm x 3mm Flat Washers 8 12-1.75mm x 50mm Hex Bolts 4 8mm Lock Washers

More information

- Glass Garage Doors & Entry Systems a division of Bryce Parker Company Inc.

- Glass Garage Doors & Entry Systems a division of Bryce Parker Company Inc. - Glass Garage Doors & Entry Systems a division of Bryce Parker Company Inc. SAFETY REMINDER: Thoroughly review these instructions before starting the installation. To minimize the risk of eye injury,

More information

INSTALLATION INSTRUCTIONS 65-72 F-100 4-Link Rear End

INSTALLATION INSTRUCTIONS 65-72 F-100 4-Link Rear End INSTALLATION INSTRUCTIONS 65-72 F-100 4-Link Rear End Please read these instructions completely before starting your installation. Assemble suspension on vehicle before powder-coating to ensure proper

More information

Part # 11060210 59-64 Impala SA CoilOver Suspension Package

Part # 11060210 59-64 Impala SA CoilOver Suspension Package 350 S. St. Charles St. Jasper, In. 47546 Part # 11060210 59-64 Impala SA CoilOver Suspension Package Front Components: 1 11053510 HQ Series Front Coilovers 1 11052899 Front Lower StrongArms 1 11053699

More information

Tech Article. Raingear Wiper System. From Newsletter st Quarter of Unabridged. 1. Disconnect your battery.

Tech Article. Raingear Wiper System. From Newsletter st Quarter of Unabridged. 1. Disconnect your battery. Parts you will need Danchuk # 12825 Raingear Wiper System with Intermittent Switch Danchuk # 12828 Raingear Universal Washer Kit Danchuk # 913 Wiper Switch Tool Danchuk # 912 Wiper Escutcheon Nut Tool

More information

Slide the new steering column shaft through the steering column from the driver compartment.

Slide the new steering column shaft through the steering column from the driver compartment. Slide the new steering column shaft through the steering column from the driver compartment. Push the column shaft through the steering column until the machined end is out past the column lower bushing.

More information

Installation Instructions for Barricade Roof Rack (07-14 Wrangler JK 4-Door)

Installation Instructions for Barricade Roof Rack (07-14 Wrangler JK 4-Door) Installation Instructions for Barricade Roof Rack (07-14 Wrangler JK 4-Door) PARTS LIST: 1 Driver Front Leg (A) 2 2 Plastic caps for bottom of front legs Peel & Stick Foam Gaskets for Front Legs and 1

More information

RAKE ASSEMBLY QUICK REFERENCE NEW. Call in NY or Fax Outside the NY area, JCP. RAKE ASSEMBLY

RAKE ASSEMBLY QUICK REFERENCE NEW. Call in NY or Fax Outside the NY area, JCP. RAKE ASSEMBLY QUICK REFERENCE NEW 2--000J FIBERTHANE RAKE BOARD ASSY 2-0-000 RAKE LATCH ASSY. 2-3-000 SWEEP ARM 2--000 TRIP ARM W/BRG 2-00-002 TAPERED ROD 2-0-002 RAKE CRANK ROD 2-3-000 RAKE SHOCK ASSY 2--000 TRIP ROD

More information

FRONT BUMPER INSTALLATION INSTRUCTIONS CHEVY VAN

FRONT BUMPER INSTALLATION INSTRUCTIONS CHEVY VAN Aluminess Products Inc 9402 Wheatlands Ct. #A Santee, CA 92071 619-449-9930 FRONT BUMPER INSTALLATION INSTRUCTIONS 2003-2010 CHEVY VAN Please read before beginning Stainless steel hardware may bind together

More information

Part # 11360299 73-87 C-10 Level 2 Complete Air Suspension System

Part # 11360299 73-87 C-10 Level 2 Complete Air Suspension System 350 S. St. Charles St. Jasper, In. 47546 Ph. 812.482.2932 Fax 812.634.6632 www.ridetech.com Part # 11360299 73-87 C-10 Level 2 Complete Air Suspension System Front Components: 1 11330999 Front CoolRide

More information

FASTENERS. Steel Cotter Pins. Spring Roll Pins

FASTENERS. Steel Cotter Pins. Spring Roll Pins Steel Cotter Pins Precision parallel shanks Offset ends for easy locking Finest high strength steel Zinc plated to resist rust and corrosion Size 1/32 3/64 1/16 5/64 3/32 7/64 1/8 1/2 0410201 0410401 0410501

More information

Galvanized Metal Fenders. Tread Aluminum Fenders. Plastic Fenders. Fender Brackets

Galvanized Metal Fenders. Tread Aluminum Fenders. Plastic Fenders. Fender Brackets Galvanized Metal Fenders Heavy duty stamped fenders are made from 16 gauge galvanized steel. Fenders can be drilled to fit a variety of mounting options. Mounting brackets not included. Wheel Size Dimensions

More information

FTS Industries Fasteners and Fixings

FTS Industries Fasteners and Fixings FTS Industries Fasteners and Fixings Fasteners and Fixings +27 11 878 2600 Rivets Aluminium Rivet Large Flange Aluminium Rivet CSK Rivet Peeled Rivet Aluminium Sealed Rivet Stainless Steel Rivet Multi-grip

More information

ANTENNA PARTS CATALOG

ANTENNA PARTS CATALOG ANTENNA PARTS CATALOG Maco Antennas 302 S. East St. Mt. Carroll, IL 61053 www.macoantennas.net 815-244-3500 www.antennapartsoutlet.com SCREWS / BOLTS PART SIZE LENGTH DESCRIPTION PRICE S21 10-24 1/2" Machine

More information

Tech Line: /5415 Front Strut Frame Installation 2 x3 Box Frame Rails and 1-5/8 Round Tube

Tech Line: /5415 Front Strut Frame Installation 2 x3 Box Frame Rails and 1-5/8 Round Tube Tech Line: 1-561-863-2188 5410/5415 Front Strut Frame Installation 2 x3 Box Frame Rails and 1-5/8 Round Tube These instructions are just one way of properly installing a strut front suspension. Depending

More information

INSTALLATION GUIDE ABS TRANSPORT SEAT ABS FLOOR PAN CURRENT FORD POLICE UTILITY INTERCEPTOR. pro-gard.com STRONG RELIABLE SECURE

INSTALLATION GUIDE ABS TRANSPORT SEAT ABS FLOOR PAN CURRENT FORD POLICE UTILITY INTERCEPTOR. pro-gard.com STRONG RELIABLE SECURE INSTALLATION GUIDE ABS TRANSPORT SEAT ABS FLOOR PAN 2013 - CURRENT FORD POLICE UTILITY INTERCEPTOR STRONG RELIABLE SECURE Distributed by THESE COMPONENTS ARE REQUIRED TO INSTALL THE PRO-GARD PARTITION

More information

Fasteners And Products Catalogue. Striving To make your day easier Our quality and customer service is paramount

Fasteners And Products Catalogue. Striving To make your day easier Our quality and customer service is paramount Fasteners And Products Catalogue Striving To make your day easier Our quality and customer service is paramount About Us Mission Statement Fastener Center a Division Production Components Inc is dedicated

More information

CABLEVIEW RAILING INSTRUCTIONS

CABLEVIEW RAILING INSTRUCTIONS CUSTOMER SERVICE CONTACT INFO Phone: 888-686-7245(RAIL) Fax: 888-686-7245 (RAIL) Email: sales@stainlesscablerailing.com Website: www.stainlesscablerailing.com Address: 3315 NE 112 th Ave #72/73, Vancouver,

More information

FASTENERS SELECTION GUIDE

FASTENERS SELECTION GUIDE FASTENERS SELECTION GUIDE Choose from our most popular range of fasteners We have over 9,000 fasteners, fixings, ironmongery and hardware products online June 2016 uk.rs-online.com (UK customers) www.rs-components.com

More information

Bi-Fold Closet Door Pin Assemblies. In Order by Pin Diameter & Height. Assembly # Pin w/cap Cap Tinnerman Clip

Bi-Fold Closet Door Pin Assemblies. In Order by Pin Diameter & Height. Assembly # Pin w/cap Cap Tinnerman Clip Bi-Fold Closet Door Pin Assemblies In Order by Pin Diameter & Height Closet Door Hardware 1/4" DIAMETER Assembly # 900-9421 Assembly # 1-250 Pin w/cap 1-243 Cap 4-119 Spring 5-51 Push Nut 6-122 Assembly

More information

Part # 11336799 63-72 Chevy C-10 Rear CoolRide Kit w/ StrongArms

Part # 11336799 63-72 Chevy C-10 Rear CoolRide Kit w/ StrongArms Components: 2 90006781 267c air spring 350 S. St. Charles St. Jasper, In. 47546 Ph. 812.482.2932 Fax 812.634.6632 www.ridetech.com Part # 11336799 63-72 Chevy C-10 Rear CoolRide Kit w/ StrongArms 1 90000626

More information

IFI Inch Fastener Standards Book

IFI Inch Fastener Standards Book Industrial Fasteners Institute IFI Inch Fastener Standards Book 9th Edition COMPILED AND PUBLISHED BY INDUSTRIAL FASTENERS INSTITUTE 6363 Oak Tree Boulevard Independence, Ohio 44131-2500 U.S.A. Email:

More information

STANDARD GRAVITY BOX TARP INSTALLATION MANUAL

STANDARD GRAVITY BOX TARP INSTALLATION MANUAL STANDARD GRAVITY BOX TARP INSTALLATION MANUAL J. & M. Mfg. Co., Inc. P.O. Box 547 Fort Recovery, OH 45846 Ph: (419) 375-2376 Fax: (419) 375-2708 www.jm-inc.com (Rev. 5/25/13) ROLL TARP ASSEMBLY Front Back

More information

High Performance Weight Distribution and Dual Cam HP Cequent Towing Products

High Performance Weight Distribution and Dual Cam HP Cequent Towing Products Towing laws vary from state to state, province to province, please check To confirm safety requirements of the state/province where you Are located and towing. WARNING Cequent hitches are designed to safely

More information

The Yankee Beekeeper s Twenty Frame Extractor

The Yankee Beekeeper s Twenty Frame Extractor Page 1 Figure 1 (1) Covers, hinge and handle Bottom 3/8" X 3/4" dado Figure 1A 3/4" Figure 1B The Extractor Box. The two side pieces are 26 3/4" X 23 3/4" X 3/4" plywood. The front and rear are 27 1/2"

More information

FRAME BRACKET. Doing Our Best to Provide You the Best. Ford F250, F350 & F450. Page 1. BOlT TORQUE SPECIFICATIONS

FRAME BRACKET. Doing Our Best to Provide You the Best. Ford F250, F350 & F450. Page 1. BOlT TORQUE SPECIFICATIONS 3/16 HJ32002,Rev 1 BOlT TORQUE SPECIFICATIONS METRIC BOlTS Size Grade Torque 8mm 8.8 23 ft/lbs. 10mm 8.8 45 ft/lbs. 12mm 8.8 78 ft/lbs. 14mm 8.8 125 ft/lbs. STANDARD BOlTS Size Grade Torque 5/16 5 18 ft/lbs.

More information

Seatbelts Belts and Buckles

Seatbelts Belts and Buckles Seatbelts Belts and Buckles PSV/12/495 Seat Belt Buckle, 220mm Overall Length PSV/12/496 Seat Belt Buckle, 320mm Overall Length PSV/12/497 Seat Belt Buckle with Adjustable Strap, Up to 480mm Overall Length

More information

FRP POLE AND CROSSARM

FRP POLE AND CROSSARM FIBER REINFORCED PULTRUDED FRP POLE AND CROSSARM HARDWARE AND ACCESSORIES CATALOG Creative Pultrusions, Inc. reserves the right to edit and modify literature, please consult the web site for the most current

More information

Section 4 Fasteners NEW! NEW! NEW! NEW! Fasteners 4 1

Section 4 Fasteners NEW! NEW! NEW! NEW! Fasteners 4 1 1 Section Bosch s wide selection of fasteners connects various equipment and accessories to profiles using the T-slot. All fasteners are designed for quick, easy installation and have a large surface area

More information

5/16" Flange nut. Bolt Keeper Plate (8" Sq. SYS.) (3) 1/2" x 3" Hex head connector galvznized steel bolt w/ washers and nut. Anchor 3" sq. 7 Ga.

5/16 Flange nut. Bolt Keeper Plate (8 Sq. SYS.) (3) 1/2 x 3 Hex head connector galvznized steel bolt w/ washers and nut. Anchor 3 sq. 7 Ga. 2 1/2" x 2 1/2" x 10 Ga. 6" 5" 4" Variable Slipbase (8" Sq. SYS.) 5/16 Corner Bolt W/ nut 5/16" Flange nut Stub Insert (8" Sq. SYS.) Bolt Keeper Plate (8" Sq. SYS.) (3) 1/2" x 3" Hex head connector galvznized

More information

Sub-frame Connectors Weld-in/Bolt-in Mustang late 2005-UP Part# C3142

Sub-frame Connectors Weld-in/Bolt-in Mustang late 2005-UP Part# C3142 Sub-frame Connectors Weld-in/Bolt-in Mustang late 2005-UP Part# C3142 Parts List (1) Frame Connector, Left (1) Frame Connector, Right (4) 3/8IN.X 4-1/2IN. Bolts (4) 3/8IN. Nyloc Nuts (8) 3/8IN. Washers

More information

PRS X-axis E-chain installation: For tools with a 12 Z-Axis

PRS X-axis E-chain installation: For tools with a 12 Z-Axis PRS X-axis Energy Chain (Echain) Installation Page -1- PRS X-axis E-chain installation: For tools with a 12 Z-Axis This kit is compatible with PRS Shopbots that have an X-axis cutting area of 96 to 144.

More information

Part # 11300210 67-70 GM B Body Complete CoilOver System

Part # 11300210 67-70 GM B Body Complete CoilOver System 350 S. St. Charles St. Jasper, In. 47546 Part # 11300210 67-70 GM B Body Complete CoilOver System Front Components: 1 11283510 Front HQ Series CoilOvers 1 11282899 Front Lower StrongArms 1 11283699 Front

More information

Installation Instructions FOR HARLEY-DAVIDSON 5 Speed Transmissions EVO / 5 Speed & Twin Cam

Installation Instructions FOR HARLEY-DAVIDSON 5 Speed Transmissions EVO / 5 Speed & Twin Cam Installation Instructions FOR HARLEY-DAVIDSON 5 Speed Transmissions 84 99 EVO / 5 Speed & 99 06 Twin Cam Illustrated Parts List * Main Shaft Gear (Small gear) (1) Special Tool (1 set): 3/4" Socket Adapter

More information

Chapter 3 Assembling the Storage Ladder

Chapter 3 Assembling the Storage Ladder Chapter 3 Assembling the Storage Ladder This chapter provides step-by-step instructions for assembling and attaching the Safety Ladder to the Storage Wall. General Information The Lista Safety Ladder provides

More information

JAMISON MARK IV HORIZONTAL SLIDING DOORS REPLACEMENT PARTS LIST BI-PARTING DOOR SHOWN SINGLE DOOR SIMILAR

JAMISON MARK IV HORIZONTAL SLIDING DOORS REPLACEMENT PARTS LIST BI-PARTING DOOR SHOWN SINGLE DOOR SIMILAR JAMISON MARK IV HORIZONTAL SLIDING DOORS REPLACEMENT PARTS LIST BI-PARTING DOOR SHOWN SINGLE DOOR SIMILAR JAMISON DOOR COMPANY P.O. BOX 70, HAGERSTOWN, MARYLAND, USA 21741-0070 CALL TOLL FREE 1-800-532-3667

More information

POWER LOCK KIT GENERAL INSTALLATION -J04427 REV. 2007-12-04. Kit Number. Models. Additional Parts Required. Kit Contents

POWER LOCK KIT GENERAL INSTALLATION -J04427 REV. 2007-12-04. Kit Number. Models. Additional Parts Required. Kit Contents -J0 REV. 00--0 POWER LOCK KIT GENERAL Kit Number -0, 0-0 Models For model fitment information, please see the P&A Retail Catalog or the Parts and Accessories section of www.harleydavidson.com (English

More information

Hardware and Fastening Components

Hardware and Fastening Components and Fastening Components Safe Load 40 Series Standard with T-slot Nut 40 Series Heavy with T-slot Nut 40 Series Heavy with T-Nut HD,500 N (560 lbs) 5,000 N (1,15 lbs) 8,000 N (1,800 lbs) Pull Test Two

More information

64 Push-to-Close Latch

64 Push-to-Close Latch 244 64 Push-to-Close Latch Pull-to-open Paddle latch Miniature Plastic slide 11 (.42) Stainless steel, passivated and brushed finish and glass-filled reinforced nylon, black working load: 90 N (20 lbf)

More information

SECTION 710 GUARDRAIL MATERIALS

SECTION 710 GUARDRAIL MATERIALS 710.08 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46 47 48 SECTION 710 GUARDRAIL MATERIALS 710.01 General. Metal beam

More information

Heavy Duty Rural Mailboxes Wide, 3-Wide and 4-Wide Spreader & Standard Mailbox Post Installation Instructions U.S.P.S.

Heavy Duty Rural Mailboxes Wide, 3-Wide and 4-Wide Spreader & Standard Mailbox Post Installation Instructions U.S.P.S. 2-Wide, 3-Wide and 4-Wide Spreader & Standard Mailbox Post Installation Instructions Installing Mailboxes on Spreader & Standard Post This instruction sheet is for installing 4850 heavy duty rural mailboxes

More information

Design Axle Assembly

Design Axle Assembly 10K Design Axle Assembly 120 Spindle Shown with Electric Drum Brakes Features: 's Advanced Design 10K axle is constructed of 5" x 1/4" wall tubing, but also available in 3 1/2" tubing. 50,000 PIS, 5" x

More information

SEAT BELT WARNING SYSTEM

SEAT BELT WARNING SYSTEM SEAT BELT SEAT BELT WARNING SYSTEM SEAT BELT WARNING SYSTEM RESTRAINTS BELT PARTS LOCATION 1 COMBINATION METER ASSEMBLY DRIVER SEAT BELT WARNING LIGHT PASSENGER SEAT BELT WARNING LIGHT DRIVER SIDE JUNCTION

More information

ILLUSTRATED PARTS LIST

ILLUSTRATED PARTS LIST CW11 / TW11 / TW11R WITH 340cc HONDA ENGINE 800-643-7332 amsportworks.com NOTE: Some part numbers vary by serial number. The serial number is located on a brass tag beneath the dump bed on the driver side.

More information

TYRE SERVICE TOOLS CHROME VANADIUM 500mm

TYRE SERVICE TOOLS CHROME VANADIUM 500mm CHROME VANADIUM 500mm TYRE SERVICE TOOLS Sarveshwari Engineers 55 Deepali, Pitampura, Delhi- 11004 Tel.: 011-2702750, 011-27021499, Fax: 011-27021129 Website : / Email : info@sarveshwari.com 1 22007 2

More information

REAR BUMPER INSTALLATION INSTRUCTIONS TOYOTA TACOMA 05-10 (WITH STOCK HITCH)

REAR BUMPER INSTALLATION INSTRUCTIONS TOYOTA TACOMA 05-10 (WITH STOCK HITCH) Aluminess Products Inc 9402 Wheatlands Ct. #A Santee, CA 92071 619-449-9930 REAR BUMPER INSTALLATION INSTRUCTIONS TOYOTA TACOMA 05-10 (WITH STOCK HITCH) Please read before beginning Stainless steel hardware

More information

STEALTH. The MOST Versatile and Easiest To Use Towed Vehicle Braking System available! INSTALLATION MANUAL

STEALTH. The MOST Versatile and Easiest To Use Towed Vehicle Braking System available! INSTALLATION MANUAL 90 STEALTH The MOST Versatile and Easiest To Use Towed Vehicle Braking System available! PROFESSIONAL INSTALLERS: Please return these instructions to the owner, for the owner s future reference INSTALLATION

More information

VIBRATION AND SHOCK MOUNTS

VIBRATION AND SHOCK MOUNTS VIBRATION AND SHOCK MOUNTS ACEMOUNT SERIES 00 SPRING ISOLATORS CATALOG NO. 8A-034-H Type "02" Type "03" Superior Isolation Efficiency: Series "00" spring isolators consist of cast iron housing and " deflection

More information

Industrial Clip Shelving Assembly Instructions # /02

Industrial Clip Shelving Assembly Instructions # /02 Open Unit Assembly End Upright (at row ends) Back Sway Brace Intermediate Upright Side Sway Brace Angle Post Shelf Clip Beaded Post (used at front only) 1. The first and last uprights in a row of shelving

More information

SPECIFICATIONS FOR BOON EDAM TOMSED MODEL TUT-65TMB

SPECIFICATIONS FOR BOON EDAM TOMSED MODEL TUT-65TMB SPECIFICATIONS FOR BOON EDAM TOMSED MODEL TUT-65TMB PRODUCT DESCRIPTION: BOON EDAM TOMSED MODEL TUT-65TMB STAINLESS STEEL BARCODE SCANNING ELECTRONIC REGISTERING TURNSTILE SCOPE OF OPERATION: A. The TUT-65TMB

More information

UFO 1 FOLDER INDEX A2 FOLDING MACHINE TYPE 10060 LIST NO DESCRIPTION PAGE 10101M Main Assembly - Mechanical 2 10201M Main Roller Assembly 4 16101M Upper & Lower Perforator Shaft Assembly 6 12701M Primary

More information

ZICO QUIC-RELEASE CYLINDER LIFT MODEL QR-CL PARTS SHEET AND USER MANUAL 3030PM11

ZICO QUIC-RELEASE CYLINDER LIFT MODEL QR-CL PARTS SHEET AND USER MANUAL 3030PM11 QUIC-RELEASE CYLINDER LIFT MODEL QR-CL PARTS SHEET AND USER MANUAL ZICO 3030PM11 Why risk back strain or injured feet when exchanging medical oxygen cylinders? The ZICO Cylinder Lift System raises and

More information

Standard Metric Hex Bolt Sizes and Thread Pitches

Standard Metric Hex Bolt Sizes and Thread Pitches Standard Metric Hex Bolt Sizes and Thread Pitches (Note: Head sizes may differ from what is shows due to differences between metric standards) 4mm x 0.7 10mm x 1.25 14mm x 2.0 5mm x 0.8 6mm x 1.0 10mm

More information

FRONT BUMPER INSTALLATION INSTRUCTIONS 2007-2011 DODGE / MERCEDES SPRINTER

FRONT BUMPER INSTALLATION INSTRUCTIONS 2007-2011 DODGE / MERCEDES SPRINTER Aluminess Products Inc 9402 Wheatlands Ct. #A Santee, CA 92071 619-449-9930 FRONT BUMPER INSTALLATION INSTRUCTIONS 2007-2011 DODGE / MERCEDES SPRINTER Please read before beginning Stainless steel hardware

More information

Rev. G, August 2015 Page 1 of 9 Top End

Rev. G, August 2015 Page 1 of 9 Top End Rev. G, August 2015 Page 1 of 9 Top End Rev. G, August 2015 Page 2 of 9 Top End (800) 532-8677 (727) 522-8677 fax: (727) 522-1007 Pro-2, Pro BB, Pro-Tennis: Frame Assembly PART NUMBER PER Chair ORDER 1

More information

Seals. Use Genuine Dexter replacement parts.

Seals. Use Genuine Dexter replacement parts. Seals K71302Seal K71-301-00 Seal Fits Dexter 10 x 1-1/2" hub. 1.75 ID x 2.33 OD. Fits Dexter 7" hub. 1.50 ID x 1.987 OD. K71-303-00 Seal K71-304-00 Seal Fits Dexter 10 x 2-1/4" hub. 1.72 ID x 2.565 OD.

More information

1958-64 FORD 9 REAR END INSTALLATION

1958-64 FORD 9 REAR END INSTALLATION by Randy Irwin 1958-64 FORD 9 REAR END INSTALLATION Randy Irwin - Technical Writer Randy has been involved in the Chevy parts business for over 30 years. He is a wizard at creating, making and modifying

More information

USED BUT NOT SHOWN: ITEMS 11-24.

USED BUT NOT SHOWN: ITEMS 11-24. FO000900 - TABBING SYSTEM, MCS TABBER 2" Item Part Number Description Quantity 1 SM022604 Base Sub Assembly, MCS Tabber (2") 1 2 AF000512 Tabbing Head, MCS 2" 1 3 VC014001 Cable, Molded, DB25M-DB25F, 3

More information

INSTALLATION GUIDE. APPLICATION LENGTH MODEL YR PART # Bestop PART #

INSTALLATION GUIDE. APPLICATION LENGTH MODEL YR PART # Bestop PART # INSTALLATION GUIDE APPLICATION LENGTH MODEL YR PART # Bestop PART # Ford Super Duty F-250 / F-350 Regular Cab (48 ) 1999 2007 10-02513-24 75102-01 Ford Super Duty F-250 / F-350 Super Cab (60 ) 1999 2007

More information

HARD-TO-FIND & NON-STANDARD FASTENERS & HARDWARE

HARD-TO-FIND & NON-STANDARD FASTENERS & HARDWARE HARD-TO-FIND & NON-STANDARD FASTENERS & HARDWARE LOOK BOOK Visit us online and search our catalog at ampg.com. 8090 Woodland Drive Indianapolis, IN 46278 p: 317.472.9000 f: 317.472.9010 BINDING POSTS (SEX

More information

C O N V E Y O R C O M P O N E N T S C H A I N S B E L T S B E A R I N G S

C O N V E Y O R C O M P O N E N T S C H A I N S B E L T S B E A R I N G S C O N V E Y O R C O M P O N E N T S C H A I N S B E L T S B E A R I N G S January 2009 Issue 6 Valu Guide Brackets The Ultimate in Adjustability and Cost Savings Valu Guide brackets are part of a family

More information

KIMDURA THERMAL TRANSFER BIN LABELS. PRICE LIST and ORDER FORM

KIMDURA THERMAL TRANSFER BIN LABELS. PRICE LIST and ORDER FORM KIMDURA THERMAL TRANSFER BIN LABELS POLYPROPYLENE (PLASTIC) STOCK WHICH RESISTS DIRT & GREASE IN HARSH ENVIRONMENTS PRICE LIST and ORDER FORM www.ablelabel.com sales@ablelabel.com 1-800-348-1455 fax: 509-922-4854

More information

Rear Disc Kit. Front Caliper

Rear Disc Kit. Front Caliper Caliper and Wheel Kit 52-0600 1973-85 FX-FLH Chrome Rear Wheel/Brake Assembly includes chrome 16 x 3.0 Wheel Assembly, chrome caliper, chrome 51T sprocket with bolts, 10 or 11 1 /2 rear drill brake disc,

More information

MUSTANG II IFS COMPLETE PARTS PACKAGE

MUSTANG II IFS COMPLETE PARTS PACKAGE MUSTANG II IFS COMPLETE PARTS PACKAGE Your Southern Rods & Parts Mustang II IFS Parts Package contains the following items: 1 pr) Upper Control Arms (2023) 1) Upper Arm Bolt Kit (MP-001-A) 1 pr) Lower

More information

TR-22 and TR-23 Food Processor

TR-22 and TR-23 Food Processor DITO DEAN TR-22 and TR-23 Food Processor TR-22 and TR-23 Food Processor 184 (800) 877-2662 WWW.WHALEYFOODSERVICE.COM 1 & 2 22-20486 Hinge Pin, New Style 3 22-12162 Push Button Start Switch (Black) 4 22-12163

More information

MAST ARMS & POLES. Ornamental Pole Top & Bases

MAST ARMS & POLES. Ornamental Pole Top & Bases Ornamental Pole Top & Bases Pelco s decorative pole top and bases help make the traffic signal aesthetically pleasing to the eye. Available for various pole diameters and multiple finish options. Ornamental

More information

Call for Availability

Call for Availability A-100 A-101 13/16" 2-11/16" A-100 (Left hand) A-101 (Right hand) (Anodized aluminum) Contents: 1 inside pull; 1 strike; Left Hand Shown 2-5/8" Description: Surface-mount; used by many manufacturers. You

More information

Installation Instructions for Wamilton s Steering Cable Modification. Remove the cables from the white retaining clip

Installation Instructions for Wamilton s Steering Cable Modification. Remove the cables from the white retaining clip Installation Instructions for Wamilton s Steering Cable Modification The steering cable on the 08 and later superjets is too short and limits the throw of the nozzle. By changing to an older style steering

More information

Fasteners and screw threads

Fasteners and screw threads ISO Standards Handbook: Fasteners and screw threads Volume 2: Product standards Contents Part 3 : Product standards 2001, Ed. 5, 1094 p., ISBN 92-67-10345-8 3.1 External drive hexagon head bolts and screws

More information

Standard & Metric Fasteners

Standard & Metric Fasteners Standard & Metric Fasteners 04PK 9417PK 1/4-0 x /16 3/4 O.D. Loose Washer 7/16 Indented Hex Head Dog Point Body Bolts Ford # 57030-S Pcs. 9867PK 1/4-0 x 1 5/8 O.D. Loose Washer 7/16 Indented Hex Head Dog

More information

Clamping Screws, Drill Bushings and Locating Pins Flat, Countersunk, and Heavy Duty Washers Serrated Locking Plates and Guide Housing

Clamping Screws, Drill Bushings and Locating Pins Flat, Countersunk, and Heavy Duty Washers Serrated Locking Plates and Guide Housing Search Cam, Assemblies, Set Screws, T-, Spherical, Swing, Lifting Eye and Our jig & fixture section features products designed for fastening, fixing and workholding. Cam units and cam levers are used for

More information

DeWut?! 3-speed gearmotor Revision 20 Feb 2013

DeWut?! 3-speed gearmotor Revision 20 Feb 2013 General Information The DeWut?! 3-speed gearmotor kit turns a DeWalt 18 volt drill motor and 3 speed drill transmission into a robust selectable-speed-range geared motor, complete with ball bearing supported

More information

Lista Shelf Converter Assembly Instructions for Multiple Shelving Applications

Lista Shelf Converter Assembly Instructions for Multiple Shelving Applications Lista Shelf Converter Assembly Instructions for Multiple Shelving Applications Table of Contents Safety Check List...2 Existing Shelving Assembly Notes...3 Three Basic Assembled Types...3 Recommended Drawer

More information

Red: PAINTED ITEMS Blue: KITS

Red: PAINTED ITEMS Blue: KITS PART NO. QTY. DESCRIPTION 01-0011 2 ½ -13 UNC x 3 Bolt 01-1331 2 ½ -13 UNC x 2¾ Bolt 01-4042 5 BOLT BH,½ -13 x 1¾'' ZINC 01-4051 2 BOLT BH, 3/8-16 x 1'' ZINC 5 BOLT BH, ½ -13 x 3" ZINC 5 BOLT BH,½ -13

More information

ESD-ACCESSORIES. Reasons for this charging are for example: persons and their clothing workplaces including floors packaging constructions and tools

ESD-ACCESSORIES. Reasons for this charging are for example: persons and their clothing workplaces including floors packaging constructions and tools 1. 3 D S s e i r o s s e c c a 3 WORKPLACE SYSTEMS 3.12 ESD ACCESSORIES 2 E ESD-ACCESSORIES ESD (Electro Static Discharge) is the electrostatic discharge of charged objects or persons caused by direct

More information